DUMBBELL
RACK




PA RTS LI ST IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATELY:
HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

1. QY| 2, QTY| 3, QTY| 4. QTY
2 1 x1 x1 x6
.or X \ ;
BASE FRAME LEFT UPRIGHT RIGHT UPRIGHT RACK SHELVES M10x65 HEX BOLT
B. QTY|C. QTY| D. QTY(E. QTY
x12 p x16 x16 x2

s

9

M10x55
CARRIAGE BOLT M10 WASHER MI10 NUT 17 WRENCH

@SYNERGEE | DUMBBELL RACK p.




HARDWARE SIZING CHART

M10x65
BOLT

M10x55
BOLT

@SYNERGEE | DUMBBELL RACK 3



ASSEMBLY STEP PART GUIDE
STEP: 1

PART NAME QTY

-

1. |Base Frame 2
2. |Left Upright 1
3. [Right Upright 1
A. | M10x65 Hex Bolt 4
C 4
D 4

. | M10 Washer
. | M10 Nut

@SYNERGEE | DUMBBELL RACK 4



ASSEMBLY STEP PART GUIDE
STEP: 2

# |PART NAME QTY
4. |Rack Shelves 6
B. | MI10x55 Carriage Bolt 12
C. |MI10 Washer 12
D. |MI10 Nut 12

@SYNERGEE | DUMBBELL RACK 5



